EN CSL Elite Wheel Base adapter 3 hole to 4 hole pattern
DE CSL Elite Wheel Base Adapterplatte von 3-Loch- auf 4-Loch-Muster
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In the ZIP archive you’ll find a STL file of the CSL Elite Wheel Base adapter
3 hole to 4 hole pattern.

With the help of this adapter you can mount a CSL Elite Wheel Base with

3 hole pattern to a cockpit or base plate with the old 4 hole pattern
(Porsche Wheels/CSR/ClubSport with angle adapter). You can print that file
with your 3D printer or use a 3D printing (online) service.

For assembly, you need the following additional parts:

Amount |Part
4 Hexagon nut M6
4 Screw M6x (15mm plus thickness Cockpit plate)
8 Hexagon head cap screw M6 x 25
7 Washer M6

Im ZIP-Archiv befindet sich eine STL-Datei des CSL Elite Wheel Base
Adapterplatte von 3-Loch- auf 4-Loch-Muster.

Mit Hilfe dieses Adapters kann man die CSL Elite Wheel Base mit
3-Loch-Muster auf ein Cockpit oder eine Basisplatte mit dem alteren
4-Loch-Muster montieren (Porsche Wheels/CSR/ClubSport mit
Winkeladapter). Sie konnen diese Datei mit lhrem 3D-Drucker verarbeiten
oder einen 3D-Druckservice (z.B. online) in Anspruch nehmen.

Zur Montage benotigen Sie noch folgende zusatzlichen Teile:

Anzahl |Teil
4 Sechskantmutter M6
4 Schragbe M6x (Ldnge 15mm plus die Dicke der
Befestigungsplatte)
3 Inbusschraube M6 x 25
7 Beilagscheibe M6




